
NO. PART CODE ENGLISH DESCRIPTION QTY

1 100053311-0001 Blotm Cylinder Head Coever 4

2 100053289 Washer 4

3 100053156-0004 Upper Cover,Cylinder Head 1

4 100053186 Seal Ring 1

E.01 CYLINDER CRANIUM                                        SM3

SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100031908-0002 Bolt, M5×20 4

2 100011540-0007 Bolt, M6×50 4

3 100106564 Washer,φ6.2×1.5×φ13 4

4 100100535-0006 Nut 8

5 100106359 Washer,φ8.5×2×φ18 8

6 100053159 Cover Admission Camshaft 1

7 100053158 Cover Admission Camshaft 1

8 100108526 Pin,φ6×12 4

9 100096291-0004 Export Of Water 1

10 100055588-0006 Bolt, M6×20 1

11 100107711 O-Ring,φ21×2 1

12 100077554 Spark Plug 2

13 100096650-0004 Cylinder Head Assy 1

14 100100449-0002 Bolt,M8×44 4

15 100106563 Washer,φ6.2×1×φ12 2

16 100055588-0006 Bolt, M6×20 2

17 100011531-0007 Bolt, M6×18 2

18 100084634-0004 Exhaust Valve Cover 1

E.02 CYLINDER HEAD ASSY         SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100053277 Cylinder Stud Bolt B 4

2 100053278 Cylinder Stud Bolt A 4

3 100102732 Dowel Pin,φ11×16 2

4 100053283 Gasket Assy Cylinder Head 1

5 100134514-0004 Cylinder Block Assembly 1

6 100011269-0003 Bolt, M6×28 2

7 100053181 Seal Ring,Of Watercourse Cover 1

8 100053182-0004 Infall Cover Of Cylinder Block 1

9 100011533-0005 Bolt, M6×22 4

10 100095558 Clip 2

11 100053190 Water Pipe 1

12 100053287 Gasket Cylinder Block 1

13 100102731 Dowel Pin,φ11×12 2

14 100106563 Washer,φ6.2×1×φ12 2

E.03 CYLINDER ASSEMBLY               SM3

SM3



NO PART CODE ENGLISH DESCRIPTION QTY

1 100053197 Rocker Shaft 4

2 100071195 Rocker Arm Assembly Valve 1

3 100071194 Rocker Arm Assembly Valve 1

4 100071193 Rocker Arm Assembly Valve 1

5 100071192 Rocker Arm Assembly Valve 1

6 100105306 SpRing,Seat 8

7 100200708 Valve Locker 16

8 100072897 Valve Spring 8

9 100105335 Seal Valve Stem 8

10 100200699 Outer Valve SpRing,Retainer 8

11 100200648 Exhaust Valve 4

12 100200597 Intake Valve 4

13 100204688 Bolt,M7×13 2

14 100098841 Timing Driven Sprocket 1

15 100098458 Sproket Chain 1

16 100053160 Gamp Shaft Comp 1

17 100053301 C-Type Annulus 1

18 100053193 Guide Plate Chain 1

19 100055590-0003 Bolt, M6×14 2

20 100053194 Tension Plate Assy 1

21 100053284 Gasket Tenioner 1

22 100053192-0004 Chain Tensioning Wheel 1

23 100055588-0006 Bolt, M6×20 2

E.04 VALVE MECHANISM        SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100011539-0001 Bolt, M6×45 2

2 100011540-0007 Bolt, M6×50 2

3 100076850-0003 Water Pump 1

4 100121668 Gasket 1

5 100063876 O-Ring,φ34.5×3.55 1

6 100084533 Oil Plug Assy 1

7 100101319 Oil Lelve Sight Window 1

8 100011537-0002 Bolt, M6×35 13

9 100079895-0029 Cover Comp Right Crankcase 1

10 100053286 Gasket R.Crankcase Cover 1

11 100010557 Pin,φ10×14 2

E.05 RIGHT CRANKCASE COVER        SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100103065-0008 Cap Big View Hole 1

2 100107767 O-Ring,φ35×3 1

3 100011537-0002 Bolt, M6×35 10

4 100079896-0004 Front Part,L.Crankcase Cover 1

5 100138362 O-Ring,φ13.2×2.65 1

6 100103059-0055 Cap Small View Hole 1

7 100053288 Gasket L.Crankcase Cover 1

8 100010557 Pin,φ10×14 2

E.06 LEFT CRANKCASE COVER     SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100126328 Clutch Assy 1

2 100053315 Bolt, Mandril Clutch 1

3 100053290 Washer,φ15.5×1×φ27.5 1

4 100059514 Bearing,(AXK15288) 1

5 100053175 Pushing Rod Clutch 1

6 100128097 Rod Clutch Push 1

7 100053317 Lock Nut Clutch 1

8 100053292 Stop Washer,Clutch 1

9 100053163 Drive Gear Oil Pump 1

10 100058594 Sleeve,Clutch 1

11 100063873 Washer,φ22.2×4×φ35 1

E.07 CLUTCH ASSY                         SM3



NO

.
PART CODE ENGLISH DESCRIPTION QTY

1 100031810-0003 Screw, M3×8 1

2 100057126 Oil Pump Cover 1

3 100057127 Shaft Oil Pump 1

4 100100903 Pin,φ4×15.8 2

5 100057129 Inner Rotor Oil Pump 1

6 100057128 Outer Rotor Oil Pump 1

7 100032892 Pin, φ3×6 2

8 100057125 Oil Pump Body 1

9 100057130 Gear Oil Pump 1

10 100057131 Washer,φ10.2×0.5×φ18 1

11 100011094 Retaining Ring, 10 1

12 100053164 Oil Pump Assy 1

13 100011534-0002 Bolt, M6×25 3

14 100053162 Chain Oil Pump 1

E.08  OIL PUMP                                      SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100053306 BeaRing,Bush Balance Shaft 3

2 100053307 Crankshaft BeaRing,A 4

3 100059509 Nozzle 2

4 100102732 Dowel Pin,φ11×16 3

5 100059508 Nozzle 1

6 100053155-0004 Up Crankcase Block 1

7 100106563 Washer,φ6.2×1×φ12 7

8 100011543-0001 Bolt, M6×65 2

9 100053261 Labyrinth Cover 1

10 100055590-0003 Bolt, M6×14 2

11 100055587-0006 Bolt, M6×28 4

12 100053154-0004 Exhaust Gas Cover 1

13 100053281 Gasket Waste Cover 1

14 100053303 Stop Plate Oil-Seal 1

15 100055590-0003 Bolt, M6×14 1

16 100130148-0001 Bolt M8×55 1

17 100101058 Needle BeaRing,(Hk10×14×10) 1

18 100053255 Oil-Seal 1

19 100093916-0001 Controlling Arm Assembly Clutch 1

20 100031958-0007 Bolt, M6×55 3

21 100011537-0002 Bolt, M6×35 2

E.09 LEFT CRANKCASE                     SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100059510-0001 Bolt M8×105 8

2 100106576 Washer,φ8.5×2×φ18 8

3 100033089-0005 Bolt, M6×90 3

4 100011537-0002 Bolt, M6×35 6

5 100106563 Washer,φ6.2×1×φ12 9

6 100055588-0006 Bolt, M6×20 2

7 100053149 Oil Filter Comp 1

8 100011537-0002 Bolt, M6×35 2

9 100101060 Needle BeaRing,(Hk14×20×12) 2

10 100104656 Oil Seal 14×22×7 1

11 100053312 Valve Leak Press 1

12 100058589 Washer, φ16.2×1×φ24 1

13 100053153-0004 Down Crankcase Block 1

14 100053308 Bolt 1

15 100124299 Oil Filter Comp 1

16 100053316 Press Sense Organ 1

17 100059508 Nozzle 1

18 100053307 Crankshaft BeaRing,A 4

19 100053306 BeaRing,Bush Balance Shaft 3

20 100063875 O-Ring,φ22.5×2.5 1

E.10 RIGHT CRANKCASE                SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100065698 Piston Ring,1st 2

2 100065699 Piston Ring,2 2

3 100065700 Oil Ring,Assy 2

4 100053170 Piston Ring,Comp 2

5 100100582 Check Ring Piston Pin 4

6 100053171 Pin,Piston 2

7 100053172 Piston 2

8 100060729 Connecting Rod 2

9 100060730 Connecting Rod Cover 2

10 100060728 Connecting Rod Bolt 4

11 100053168 Connecting-Rod Assy 2

12 100053318 Nut 1

13 100053294 Washer 1

14 100053293 Washer,φ18.2×1.5×φ35.5 1

15 100060574 Driving gear 1

16 100056766 Spring 3

17 100060573 Driving gear 1

18 100053169 Crank 1

19 100068843 Semicircular Key 1

 E.11 CRANKSHAFT CONNECTING-ROD ASSY/PISTON              SM3



20 100053305 Rod Connecting Bearing 4

21 100053304 Thrust Piece 2

22 100100647 Semicircular Key 1

23 100053166 Driving Gear 1

24 100053178 Plate Gear Assy 1

25 100053900 Washer，φ10.5×2.5×φ24 1

26 100050578 Bolt,M10×36 1

27 100100418-0001 Bolt,M10×16×1.25 1

28 100058591 Washer, φ10.2×2×φ38 1

29 100053167 Balance Shaft 1

30 100065654 Washer 1

31 100060571 balance gear ring 1

32 100060572 Balance Center  Case 1

33 100100899 Pin,φ4×10 3

34 100059511 Srping 6

35 100058590 Washer,φ38.2×2×φ58 1

36 100033008 Retaining Ring, 38 1

37 100067443 Crack shaft 1

38 100053320 Primary Drive Gear 1

39 100065653 Balance Shaft Assembly 1



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100061394 Transmission Counter Shaft 1

2 100059518 Bearing,(TM6205X3) 1

3 100053299 C-Type Annulus 1

4 100053279 Oil-Seal 1

5 100053260 Stop Plate Oil-Seal 1

6 100055590-0003 Bolt, M6×14 2

7 100121807 O-Ring,φ24×3 1

8 100053262 Bush Countershaft 1

9 100081623 Drive Sprocket 1

10 100059513 Fixing Plate,Drive Sprocket 1

11 100059512 Nut 1

12 100059515 Bearing,(NK18×31×16) 1

13 100100911 Pin,φ6×10 2

14 100066794 Washer 1

15 100066793 Needle BeaRing 1

16 100061395 Gear C-1 1

17 100106519 Washer,φ17.2×1×φ26 1

18 100061399 Gear C-5 1

19 100103659 Circlip 4

E.12 TRANSMISSION MAIN,COUNTER SHAFT         SM3

2



20 100301896 Washer,22(25.1)×1.0×30 2

21 100061398 Gear C-4 1

22 100061397 Gear C-3 1

23 100061400 Gear C-6 1

24 100106488 Washer,φ25.1×1×φ30 2

25 100061396 Gear C-2 1

26 100059516 Bearing 1

27 100053300 C-Type Annulus 1

28 100057462 Transmission Main Shaft 1

29 100057465 Gear 1

30 100057464 Gear 1

31 100067657 Washer,φ21×1×φ26 1

32 100057466 Gear 1

33 100057463 Gear 1

34 100066792 Oil-Seal 1

35 100067658 Stem 1

36 100059517 Bearing,(NK17×30×16) 1

37 100067062 Counteshat Transmission 1

38 100067061 Main Shaft Transmission 1

39 100301856 Oil Plug 1

40 100053276 Main Couter Shaft Transmission 1



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100053310 Bolt Return Springn Fixing 1

2 100053269-0001 Gearshift Lever Comp 1

3 100011096 Retaining Ring, 14 3

4 100106415 Washer,φ15×1×φ28 1

5 100106415 Washer,φ15×1×φ28 3

6 100056945 Gearshift Shaft Comp 1

7 100056944 Return Spring 1

8 100056940 The Shifting Pin,Seat 1

9 100056941 The Shifting Pin 1

10 100056943 Gearshift Plate 1

11 100056942 SpRing,Gearshift Plate 1

12 100143612-0001 Bolt,M5×22 2

13 100053263-0004 Gearshift Switch Comp 1

14 100122945 Gearshift Drum 1

15 100032883 Pin, φ3×10 2

16 100100967 BeaRing,(16005_P6) 1

17 100053271 Stopping Plate 1

18 100010886-0005 Washer, φ6 1

19 100053309 Bolt 1

E. 13 GEARSHIFT MECHANISM     SM3



20 100053302 Stop Plate Axletree 1

21 100055590-0003 Bolt,M6×14 3

22 100053268 SpRing, Locating Plate 1

23 100053267 Locating Plate Assy 1

24 100106373 Washer,φ6.2×1×φ14 1

25 100053314 Bolt Fiixing Plate 1

26 100053272 Guide Pin,Selector Fork Center 1

27 100053273 Shaft Gearshaft Fork 1

28 100053274 Right Fork Countershaft 2

29 100053275 Center Fork Mainshaft 1

30 100053259 Stop Plate Shaft 1

31 100102915-0005 Clip Overflow Pipe 1

32 100142261 Stop Plate Gearshift Switch 1

Anisa
Line



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100103204 Assembly Overrunning Clutch 1

2 100063013 Rotor Assy，Magneto 1

3 100100499 Bolt, M8×18 3

4 100011537-0002 Bolt, M6×35 3

5 100011169-0004 Bolt, M5×16 2

6 100053265-0004 Stator Assy Magneto 1

E. 14 MAGNETO COMP                 SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100011266-0004 Bolt, M6×20 2

2 100053264-0007 Starting Motor Assy 1

3 100053179 Shaft Reduction 1

4 100053180 Gear Reduction 1

E.15 ELECTRIC STARTING MECHANISM         SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100055587-0006 Bolt, M6×28 8

2 100011534-0002 Bolt, M6×25 2

3 100100335-0003 Oil Drain Plug 1

4 100053150-0004 Oil Sump 1

5 100122159 Gasket Decotate Cover 1

6 100128746 Washer,φ14.5×2×φ22 1

E. 16 GASKET OIL COVER               SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100053174-0003 Bracket Caudal Cover 1

2 100100868 Dowel Pin,φ8×14×φ6.3 2

3 100011538-0003 Bolt, M6×40 1

4 100011540-0007 Bolt, M6×50 1

E.17 Bracket/Crankcase Cover    SM3



NO. PART CODE ENGLISH DESCRIPTION QTY

1 100143478-0002 Thermostat Assy 1

E.18 ATTACHMENT                        SM3

Anisa
Line



ENGINE

NO. PART CODE ENGLISH DESCRIPTION QTY

1 1M0CC0833 Engine 1

2 10001-Q1S7-000001 Left crankcase rear cover 1

3 B166740106003571X Bolt M6x35 2

4 12329-Q1S7-000002 Engine rear side cover bush 2

5 B0578920100085T1X Bolt M10x1.25x85 1

6 B061830210000061X Nut M10×1.25 1

7 94005-0000-040014 Bolt M12×1.25×187-25 1

8 51181-B701-000001 Front axle M12×1.25×170 1

9 91301-0120-224K1X Washer φ12×φ24×2 2

10 B061830212000061X Nut M12×1.25 2

11 19102-Q1S7-010002 Cylinder head outlet pipe II 1

12 19104-Q1S7-030002 Water inlet pipe of water pump IV 1

13

14

15

Revision Number Page:2



AIR CLEANER

NO. PART CODE ENGLISH DESCRIPTION QTY

1 16100-Q1S7-000002 Air cleaner 1

2 17600-0000-270002 Throttle body assembly 1

3 B166740106001271X Bolt M6x12 2

4 B166740106001671X Bolt M6x16 1

5 B0009601060000K1X Washer φ6 3

6 91218-1060-022T0U Clip of flanging nut(M6-22.3×15） 6

7 91207-1050-01701X Clip M5-17×11 1

8 B166743106001671X Bolt M6×16 1

9 B166743106002071X Bolt M6×20 3

10 85001-Q1S7-000002 Tube gp-electronic fuel injection I 1

11 16101-Q1S7-000001 Air filter element 1

12 16103-Q1S7-000001 Air filter connector 1

13 12017-0000-000002 Rubber tube（φ12×φ17×130） 1

14 12016-0000-000002 Rubber tube（φ22×φ28×80） 1

15 1701D-0000-000012 Stepper motor

16

Revision Number Page:3

15



MUFFLER

NO. PART CODE ENGLISH DESCRIPTION QTY

1 18300-Q1S7-000002 Left exhaust muffler 1

2 18400-Q1S7-000002 Right exhaust muffler 1

3 17950-M288-0000 Oxygen sensor 2

4 18002-M288-000001 Muffler bushings 4

5 18001-M288-000001 Muffer Cushion washer 4

6 B061870108000061X Nut M8 2

7 9A123-1080-04571X Screw M8×45 2

8 91202-1080-01831X Nut M8×17.5 4

9 18030-Q300-000001 Exhaust muggler gasket 2

10 B0009601080000K1X Washer 8 2

11 08216-0000-1600Q Strap L=93mm 2

12 18070-0000-480001 Catalyst 2

13

14

15

16

Revision Number Page:4



Carbon canister NO.

PART CODE ENGLISH DESCRIPTION QTY

1 61165-Q1S7-000001 Carbon canister 1

2 17960-J648-0000 Solenoidvalve 1

3 38009-Q1S7-000002 Carbon canister bracket 1

4 61180-M0G8-000002 Fuel filter 1

5 B166740106001271X Bolt M6x12 1

6 17028-Q1S7-000002 Tubing  assembly （φ9×φ13×110+φ7×φ11×30） 1

7 17016-Q1S7-000002 Tubing （φ7×φ11×20+φ5×φ9×630，φ10、φ8.5） 1

8

9

10

11

12

13

14

15

16

Revision Number Page:5



Water cooler

NO. PART CODE ENGLISH DESCRIPTION QTY

1 19001-Q1S7-000002 Water cooler left trimcover 1

2 19002-Q1S7-000002 Water cooler right trimcover 1

3 9A139-1060-01271X Screw M6×12(φ14,φ8.5×3.5，S=5） 2

4 63304-M154-000001 Clip(POM+10%UR) 4

5 19200-Q1S7-000002 Water cooler 1

6 9A145-1060-02071X Screw M6×20(φ16） 2

7 19105-Q1S7-040002 Attached water tank connecting hose 1

8 38010-Q1S7-000002 Thermostat bracket 1

9 B166740106002071X Bolt M6x20 1

10 01530-0000-010001 Antifreeze water 1

11 B166740106001271X Bolt M6x12 2

12 38007-Q1S7-000002 Water pipe connection bracket 1

13 19101-Q1S7-000002 Cylinder head outlet pipe I 1

14 19103-Q1S7-020002 Cylinder head outlet pipe III 1

15 84210-0000-000001 Temperature control swith 1

16

Revision Number Page:6

15



Commutation cover

NO. PART CODE ENGLISH DESCRIPTION QTY

1 63005-Q1S7-000001 Instrument decorative cover 1

2 19210-Q1S7-000002 Auxiliary tank 1

3 9A139-1060-01271X Screw M6×12(φ14,φ8.5×3.5，S=5） 4

4 B1380602042013X1X Screw ST4.2×13 3

5

6

7

8

9

10

11

12

13

14

15

16

17

Revision Number Page:7



SPEEDOMETER

NO. PART CODE ENGLISH DESCRIPTION QTY

1 87100-Q1S7-000002 Instrument 1

2 B061770106000061X Nut M6 3

3 B0009701060000K1X Washer 6 2

4 6222B-0000-1200Q H-shaped rubber pad 3

5 9A139-1050-018Z00 Screw M5×18 2

6 91311-M288-000001 Rubber washer(φ8.7×φ15×1） 2

7 91302-B050-15041X Flanging washer φ5×φ15×3.5-1.5 2

8 6222B-0000-830001 I-shaped rubber pad(φ7×φ10×φ14-2+3.5+2） 2

9 B009230005000031X cap nut M5 2

10 63001-Q1S7-000002 Deflector glass 1

11 8716M-Q1S7-000001 Instrument lower trim cover 1

12 9A139-1050-01271X Screw M5×12(φ14,φ8×3.5） 1

13 91218-1050-015T0U Clip of flanging nut(M5-15×11） 1

14 38004-Q1S7-000002 Instrument bracket 1

15 9A118-1060-030Z00 Screw M6×30 2

16 91302-9060-18071X Flanging washer φ6×φ18×7-2 2

17 63185-Q1S7-000000 Instrument signs 1

18

19

Revision Number Page:8



HEADLIGHT

NO. PART CODE ENGLISH DESCRIPTION QTY

1 86100-Q294-000004 Headlamp 1

2 9A123-1080-02571X Screw M8×25(φ16) 2

3 B000930008000001X Spring washer φ8 2

4 8619M-Q1S7-000002 Left Headlamp bracket 1

5 8619N-Q1S7-000002 Right Headlamp bracket 1

6 9A145-1060-02071X Screw M6×20(φ16） 4

7 B000930006000001X Spring washer φ6 4

8 38003-Q1S7-000002 Hea lower bracket 1

9 B166740106002071X Bolt M6x20 2

10 91302-9060-18071X Flanging washer φ6×φ18×7-2 2

11 6222B-0000-1200Q I-shaped rubber pad(φ8.5×φ12×φ17-2.5+3+2.5) 2

12 6222B-0000-830001 I-shaped rubber pad(φ7×φ10×φ14-2+3.5+2） 1

13 86181-Q294-000001 Decorative cover,headlamp 1

14

15

16

17

18

Revision Number Page:9

13



Taillight assembly/Turning lamp

NO. PART CODE ENGLISH DESCRIPTION QTY

1 86300-Q1S7-000003 Left turning lamp, front 2

2 86400-Q1S7-000003 Right turning lamp, front 2

3 86200-Q1S7-000003 Taillight assembly 1

4 38001-Q1S7-000002 Rear license plate support 1

5 86700-Q1S7-000003 Rear license plate lamp 1

6 B166740106001671X Bolt M6x16 2

7 87168-0000-010001 Instument line card(φ7.9) 1

8 B1380602042013X1X Screw ST4.2×13 1

9 B009230005000031X Nut M5 2

10 B000930005000001X Spring washer φ5 2

11 B0009701050000K1X Washer φ5 2

12 9A145-1060-02071X Screw M6×20(φ16） 2

13 B000930006000001X Spring washer φ6 2

14 B0009701060000K1X Washer φ6 2

15

16

17

18

Revision Number Page:10



VEHICLE LOCK

NO. PART CODE ENGLISH DESCRIPTION QTY

1 07002-Q1S7-000003 Whole car lock 1

2 B0007001050020Z00 Screw  M5×20 3

3 B0007001050012Z00 Screw  M5×12 1

4 B166740106001671X Bolt M6x16 2

5 38005-Q1S7-010002 Lgnition lock mmounting bracket 1

6 B166740106001271X Bolt M6x12 2

7 B166740106002571X Bolt M6x25 2

8

9

10

11

12

13

14

15

16

17

Revision Number Page:11



STEERING STEM

NO. PART CODE ENGLISH DESCRIPTION QTY

1 71102-Q1S7-010002 Upper connecting board 1

2 7111A-Q1S7-000002 Plastic clip 1

3 B0007001080030Z00 Screw M8×30 4

4 B000700108003071X Screw M8×30 6

5 71120-Q294-000002 Lower connecting board and standing tube component 1

6 71109-M288-0000 Direction of the pillar garnish 1

7 71106-M288-000001 Lock nut 1

8 71123-M288-000001 Flat washers 

∅

24.5x

∅

38x2 1

9 71200-M288-0000 Needle bearing (320/28) 2

10 71105-M288-000001 Adjusting nut 1

11 71136-M288-000001 Flat washer 

∅

28.5x

∅

48x1 1

12 71107-M288-000001 dust cap 2

13 71124-Q300-000001 Direction post dust ring 1

14 7112B-M288-000001 Flat washers 

∅

28.5x

∅

40x1 1

15

16

17

Revision Number Page:12



FRONT ABSORBER/REAR SHOCK 

NO. PART CODE ENGLISH DESCRIPTION QTY

1 34100-Q1S7-000001 Left front damper 1

2 34200-Q1S7-000001 Right front damper 1

3 85850-J0A2-000003 Side Reflecter 2

4 B000700108003071X Screw M8×30 2

5 34135-R1L1-000001 Bush,fixing front calipers 2

6

7

8

9

10

11

12

13

14

15

16

Revision Number Page:13



FRONT FENDER

NO. PART CODE ENGLISH DESCRIPTION QTY

63002-Q1S7-000011 Front  fender（black） 1

63002-Q1S7-000009 Front  fender  (green) 1

2 63003-Q1S7-000001 Left front fender trim cover 1

3 63004-Q1S7-000001 Right front fender trim cover 1

4 B1380602048013X1X Screw ST4.8×13 8

5 63111-H418-0000Q Retaining ring 1

6 9A139-1060-01671X Screw M6×16(φ14,φ8.5×3.5,S=5) 6

7

8

9

10

11

12

13

14

15

16

17

18

Revision Number Page:14

1



GRIP/REAR VIEW MIRROR

NO. PART CODE ENGLISH DESCRIPTION QTY

1 72100-Q1S7-000001 Directional tube 1

2 69100-Q1S7-000003 Rearview mirror 2

3 72010-M288-000001 Left hand to glue set of combinations 1

4 72020-M288-000004 Right hand to glue set of combinations 1

5 72030-Q294-000002 Decorative head assembly 2

6 08216-0000-0300Q Strap L=60×12mm 2

7 72201-J0W6-010003 Left switch assembly 1

8 72301-M0N3-000003 Right switch assembly 1

9 72209-M0N3-000005 Clutch handle 1

10

11

12

13

14

15

16

17

Revision Number Page:15



CONTROL CABLE

NO. PART CODE ENGLISH DESCRIPTION QTY

1 72400CWW1A507701CQ Cable,throttle 1

2 72600AWW08007851CQ Cable,clutch 1

3 38013-Q1S7-000002 Clutch wire clamp 1

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

Revision Number Page:16

Anisa
Line



FRONT WHEEL

NO. PART CODE ENGLISH DESCRIPTION QTY

1 51110-Q1S7-000001 Front wheel 1

2 B061870216000061X Nut M16×1.5 1

3 94006-0000-000003 Bushing φ17×φ32×18 2

4 51181-R1L1-000004 Hexagon socket shaft 1

5 92102-0006303-2RS Bearing 2

6 51116-0000-480001 Oil seal 2

7

8

9

10

11

12

13

14

15

16

17

18

19

20

Revision Number Page:17



FRONT DISC BRAKE ASSEMBLY Revision Number Page:18

NO PART CODE ENGLISH DESCRIPTION QTY

1 53000-Q1S7-010002 Front disc brake assembly 1

2 53002-Q1S7-010001 Front disc brake oil pipe(out) 1

3 53002-Q1S7-000001 Front disc brake oil pipe(inlet) 1

4 53001-Q1S7-000002 Front brake disc 1

5 5305P-Q294-000002 Front gear ring 1

6 9A120-1080-01671C Screw M8×16 6

7 B166740106001271X Bolt M6x12 1

8 87362-Q294-000001 speed sensor 2

9 38014-Q1S7-000002 Wheel speed sensor clamp 1

10 19002-0000-020001 Clip（φ7.2+φ4.4） 3

11 B000702210006571X Screw M10×1.25×65 2

12 53011-R1L1-000001 Front brake handlebar 1

13 53008-R1L1-000001 Upper pump,front disc brake 1

14 5307Y-R1L1-000001 Friction disc ,front 1

15 53009-R1L1-000001 Caliper,front disc brake 1

16

17



REAR WHEEL

NO. PART CODE ENGLISH DESCRIPTION QTY

1 51210-Q1S7-000001 Rear aluminum wheel 1

2 35011-Q1S7-000002 Left chain regulator 1

3 35012-Q1S7-000002 Right chain regulator 1

4 B061870216000061X Nut M16×1.5 1

5 51202-R1L1-000004 Bushing (φ17xφ28x18) 1

6 51201-R1L1-000004 Stage bushing(Φ17xΦ28x17) 1

7 94005-0000-090006 Rear axle hexagon flange face axle 1

8 51116-0000-1300 Oil seal 1

9 51116-0000-4100 Oil seal 1

10 92102-0006203-2RS Bearing 4

11 51218-0000-2600
 Buffer block 1

12 35004-Q1S7-000002 Chain adjusting block 2

13

14

15

16

Revision Number Page:19



 REAR BRAKE

NO. PART CODE ENGLISH DESCRIPTION QTY

1 53100-Q1S7-010003 Rear disc brake assembly 1

2 B000700106003071X Screw M6×30 1

3 B000700106003571X Screw M6×35 1

4 19002-0000-000003 Clip（Φ6.5+Φ6.5+Φ4.5） 1

5 19002-0000-020001 Clip（φ7.2+φ4.4） 5

6 71183-J210-000002 Rear disc brake clamp 2

7 B166740106001271X Bolt M6x12 4

8 38026-M154-000001 Rear disc brake clamp 1

9 9A145-1060-01271X Screw M6×12(φ16） 1

10 53101-Q1S7-000002 Rear bracke disc 1

11 9A120-1080-12071H Screw M8×20 6

12 5420T-M954-000002 Rear gear ring 1

13 53020-Q1S7-010001 Rear disc brake oil pipe(out) 1

14 53020-Q1S7-000001 Rear disc brake oil pipe(inlet) 1

15 5301A-M954-000001 Oil passing bolt 2

16 53004-R1L1-000001 Flat washer φ10Xφ15X1.5 4

17 5311Y-M954-000001 Friction disc ,rear 2

18 53106-Q1S7-000001 Rear plate calipers 1

19 53102-Q1S7-000001 Rear disc brake pump 1

20 53120-J0A2-020002 Oil Cup Component,Rear Disc Brake 1

21 53103-Q1S7-000001 Connecting oil pipe,rear disc brake 1

22 53104-R1L1-000001 The brake switch 1

23 38023-M154-000002 Cable Clip 1

Revision Number Page:20



Buffer/chain box

NO. PART CODE ENGLISH DESCRIPTION QTY

1 35001-Q1S7-000001 Half chain box 1

2 9A139-1060-01271X Screw  M6×12 2

3 55000-Q294-010002 Buffer block,rear wheel 1

4 26400-0000-070005 Chain 1

5 55002-Q294-000001 Sprocket wheel 1

6 92102-0006004-02RS Buffer bearing 1

7 51116-0000-0400 Oil seal 28×42×7 1

8

9

10

11

12

13

14

15

16

17

Revision Number Page:21



ABS Control unit assembly 

NO PART CODE ENGLISH DESCRIPTION QTY

1 53107-Q1S7-000001 ABS control unit 1

2 38006-Q1S7-000002 ABS bracket 1

3 9A113-1060-01671X Screw M6×16 2

4 91302-9060-18071X Flanging washer φ6×φ18×7-2 2

5 6222B-0000-1200Q I-shaped rubber pad(φ8.5×φ12×φ17-2.5+3+2.5) 2

6 53004-R1L1-000001 Flat washer φ10Xφ15X1.5 4

7 5301A-M954-000001 Oil passing bolt 4

8 B166740106001271X Bolt M6×12 2

9 00063-S0123-3543 Vehicle brake fluid 1

10

11

12

13

14

15

16

17

Revision Number Page:22



Tire

NO PART CODE ENGLISH DESCRIPTION QTY

1 51188-0000-000268 Tire,front wheel  120/70-17 1

2 51288-0000-000322 Tire,rear wheel  150/70-17 1

3 51125-0000-0000 Valve stem 2

4

5

6

7

8

9

10

11

12

13

14

15

Revision Number Page:23



ELECTRIC PART

NO. PART CODE ENGLISH DESCRIPTION QTY

1 85100-Q1S7-000005 Main cable 1

2 85500-J0A2-C00002 Horn 1

3 B166740106001271X Bolt M6×12 1

4 82290-I357-0000Q Starting relay 1

5 85600-I126-C10001Q Flasher 1

6 83100-R1L1-000002 Rectifier 1

7 B166740106003071X Bolt M6×30 2

8 85400-0000-010041 ECU 1

9 B166740106001671X Bolt M6×16 2

10 81100-M954-0100 Ignition coil 1

11 B166740106003571X Bolt M6×35 1

12 8229C-M954-0000 The insurance sheet 2

13 81130-R1L1-000003 High voltage cable combination 1

14 38023-M154-000002 Cable Clip 60 1

15 08216-0000-0900Q Cable tie L=250mm 15

16 9A145-1060-01671X Screw M6×16(φ16） 2

17 3111X-M288-000066 Left main cable line hook 1

18 3111Y-M288-000066 Right main cable line hook 1

19 8229D-J210-000002 Oil pump relay 1

20 8229D-J210-000004 Oil pump relay 1

Revision Number Page:24



BATTERY

NO. PART CODE ENGLISH DESCRIPTION QTY

1 83200-0000-7500 Battery 1

2 38002-Q1S7-000002 Battery bracket 1

3 83210-I0L4-000002 Battery strap 1

4 9A145-1060-01271X Screw M6×12(φ16） 1

5 B166740106001271X Bolt M6x12 1

6
83230-0000-4300

Electroyte 1

7 B0009701060000K1X Washer φ6 1

8

9

10

11

12

13

14

15

16

17

18

Revision Number Page:25



SEAT/SIDE CAP

NO. PART CODE ENGLISH DESCRIPTION QTY

1 41001-Q1S7-000004 Seat 1

2 63009-Q1S7-000001 left side cap 1

3 63015-Q1S7-000001 right side cap 1

4 63007-Q1S7-000002 Left suprategmental body 1

5 63008-Q1S7-000002 right suprategmental body 1

63010-Q1S7-000008 Lower body of left lid（black） 1

63010-Q1S7-000007 Lower body of left lid (green) 1

63011-Q1S7-000008 Lower body of right lid（black） 1

63011-Q1S7-000007 Lower body of right lid (green) 1

8 38012-Q1S7-000003 Bracket in side cover 1

9 91218-1060-022T0U Threaded clipM6-22.3×15 2

10 B1380602042013X1X Screw ST4.2×13 14

11 91218-1050-015T0U Clip of flanging nut(M5-15×11） 2

12 9A139-1050-113Z00 Screw M5×13（φ8×3.5） 2

13 63342-H206-0200Q Rubber plug of car body cover 2

14 63346-I126-0400Q Side cover damping rubber 2

15 9A139-1060-01671X Screw M6×16(φ14,φ8.5×3.5,S=5) 2

16 63001-Q1S7-D1000 STICKER SET (MAT GREEN) SET

17 63001-Q1S7-D2000 STICKER SET (MAT BLACK) SET

Revision Number Page:26

6

7



FUEL TANK

NO. PART CODE ENGLISH DESCRIPTION QTY

61100-Q1S7-000015 Fuel tank (black) 1

61100-Q1S7-000014 Fuel tank (green) 1

2 61111-I219-0000Q Fuel tank damping rubber 2

3 61112-J0E6-000001 After the rubber buffer tank 1

4 91302-0060-20091X Flanging washer φ6×φ20×9 1

5 B166740106002071X Bolt M6x20 1

6 87200-Q1S7-000002 Fuel snesor 1

7 B166740106001671X Bolt M6×16 2

8 87235-I552-C100 sensor rubber cushion 8

9 87234-I552-C100 sensorcushion 8

10 17970-0000-130001 The electric fuel pump assembly 1

11 B057890005001671X Bolt M5×16 6

12 B0009701050000K1X Washer 5 6

13 6113J-Q1S7-000002 Tank protection pad 1

14 08622-Q1S7-020001 Thermal insulation film 3 1

15 08622-Q1S7-010001 Thermal insulation film 2 1

16 08622-Q1S7-000001 Thermal insulation film 1 1

17 85002-Q1S7-000002 Tubing  assembly II 1

18 613190500ZGT0000XQ Tubing  assembly (φ5xφ9x500、φ8.5) 1

19 613210550DGR0913XQ Tubing  assembly （φ6×φ10×530+φ9×φ13×20，φ12） 1

20 91311-I258-0200Q Rubber washer(φ12×φ21×4.5） 1

21 63005-M0N2-C000 STICKER FUEL TANK

Revision Number Page:27

1



FRAME

NO. PART CODE ENGLISH DESCRIPTION QTY

1 31100-Q1S7-010001 Frame 1

2 31400-Q1S7-000001 Cradle of frame 1

3 B057890008004071X Bolt M8×40 2

4 B057890008003071X Bolt M8×30 2

5 B061870108000061X Nut M8 6

6 32130-Q1S7-000002 Side bracket 1

7 91113-6100-03670X Bolt M10×1.25×36(φ12×16） 1

8 B061770210000061X Nut M10×1.25 1

9 94002-0000-110003 Inner spring of side bracket 1

10 94002-0000-090003 side bracket outer spring 1

11 B057830008004071X Bolt M8×40 2

12

13

14

15

16

17

18

Revision Number Page:28



Rear Fork Assembly

NO. PART CODE ENGLISH DESCRIPTION QTY

1 35200-Q1S7-000001 Rear Fork Assembly 1

2 94005-0000-1B00010002 Hexahon glange face shaft 1

3 B061850214000061X Nut M14×1.5 1

4 94006-0000-100003 Step bushing 2

5 35210-Q1S7-000002 Flat fork decorative cover 2

6 B0007001050012Z00 Screw  M5×12 1

7 35248-M288-000001 Flat fotk lock nut 1

8 35282-M288-000001 Plain fork bushing 1

9 34001-Q1S7-000003 Protecting clip,chain 1

10 9A139-1060-01671X Screw M6×16(φ14,φ8.5×3.5） 1

11 33300-Q1S7-000003 Rear absorber shock 2

12 B009232010000031X Cap nut M10X1.25 4

13 91301-9100-225K1X Washer φ10×φ25×2 6

14 91301-0120-224K1X Washer φ12×φ24×2 2

15 B0007001050016Z00 Screw M5×16 1

16

17

18

19

20

Revision Number Page:29



Rear mudguard

NO. PART CODE ENGLISH DESCRIPTION QTY

1 63012-Q1S7-000002 Rear fender 1

2 B166740106001671X Bolt M6x16 4

3 91218-1060-022T0U Clip of flanging nut(M6-22.3×15） 3

4 63014-Q1S7-000001 Front section of each fender 1

5 91302-9060-18081X Flanging washer φ6×φ18-8-1.5 3

6 6222B-0000-1200Q I-shaped rubber pad(φ8.5×φ12×φ17-2.5+3+2.5) 3

7 6222B-0000-6100Q I-shaped rubber pad(φ11×φ15×φ20-2.5+3+2.5) 1

8 B166740106003571X Bolt M6×35 2

9 B0009701060000K1X Washer 6 4

10 B166740106001271X Bolt M6x12 2

11 9A133-1042-013X1X Screw ST4.2×13 1

12 87168-M288-000002 Instument line card 1

13 63215-H206-0100Q Rear fender rubber plug 1

14 63013-Q1S7-000001 Lnner fender 1

15 38011-Q1S7-000002 Rear fender support 1

16 9A139-1060-01671X Screw M6×16 4

17 B061770106000061X Nut M6 1

18 B000930006000001X Spring washer φ6 1

19 B0009601060000K1X Washer 6 1

20 85830-M154-000003 Rear reflector 1

Revision Number Page:30



FOOTPEDAL

NO. ENGLISH DESCRIPTION QTY

1 32410-Q1S7-000002 Left pedal assembly 1

2 32420-Q1S7-000002 Right pedal assembly 1

3 B000702210003071X Screw M10X1.25×30 4

4 52100-Q1S7-000002 Rear bracke arm assembly 1

5 9A150-6100-03571X Screw M10X1.25×35 1

6 91301-9100-225K1X Washer φ10×φ25×2 2

7 94006-0000-120005 Rear brake arm bush 1

8 94002-0000-140002 Stretch aftertaste spring 1

9 9A150-6100-04071X Screw M10×1.25×40 1

10 94006-0000-120006 Rear brake arm bush 1

11 24400-Q1S7-000002 Transmission pedal assembly 1

12 32415-Q1S7-000001 RUBBER SLEEVE,FRONT PEDAL 2

13 32413-Q1S7-000001 RUBBER SLEEVE,REAR PEDAL 2

14

15

16

17

18

19

20

Revision Number Page:31

12
13



Vehicle tools

NO. ENGLISH DESCRIPTION QTY

1 06000-Q1S7-000002 Vehicle tools 1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

Revision Number Page:32


